00000 O 0 O MENU BACK 00O ONEXT

5332 405A #AVFAHLoN— ( fEHE )
Cutting Adjust(Standrd) ENJJEETHEEFAHE: GRIE)

~NO185(15,8,4/ 23 ‘.VChassis @ 9'//4
&>——24
&5
R HaES BT B% #= <+ |EH A E iw &
#
EAeml  FESY EEaw |BEl R | &M OML % F
NO. PART NO. PART NAME Q’ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5332 4051 000 |Lin'— LEVER T 1
2 5332 4054 000 [7'77vk BRACKET S 1
3 0796 0161 815 |DU7'y¥a BUSH JEES 2 |16x18x15
4 0742 0101 200 |EYvY RING E¥f 2 |20
5 K710 0108 020 |Fik'JLb BOLT [ 4 M8 x20(7T) ~NO.1850584
5 K710 0108 020 |F#&'JLb BOLT WE 2 |M8 x20(7T) D |NO.1850585~
6 5332 4056 000 [7'7vh BRACKET B 1
7 5332 4056 500 [7'y¥a BUSH JES 2
8 0550 0005 040 |A7"Yv7'EY PIN SPRING | 3544 1 |5%x40
9 5310 4155 000 |4"y7" GRIP EF 1
10 5332 4057 000 |27°Yv4" SPRING L 1
11 5332 4058 000 |7")y7° GRIP BT 1
12 5332 4059 000 |7'74yk BRACKET X 1 ~NO.1850584
12 5332 4059 001|754k BRACKET FX 1 D |NO.1850585~
13 F301 0110 000 |FFyh NUT WK} 2 |m10
14 5332 4064 000 |#° 4V GUIDE ] 3 1 ~N0.1850584 HST L
14 5332 4064 001 |h'4F GUIDE I 5 1 D |NO.1850585~ HST L
15 K110 0108 016 |Fi'ILb BOLT [ 2 |M8x 16(4T) D |~N0.1850584
16 5332 4067 000 [44Oyh TIEROD AT 1 |L=140 HST L
17 3408 5008 000 |Yu4ik=Ib BALL ORIk 1 |ms
18 3522 4341 000 |Yuiik—)b BALL RIRFZE K 1 |M8L
19 F301 0108 000 |FFvh NUT WKL 2 |ms8
20 A301 0108 003 |Fvb NUT YR EL 1 |m8
21 A301 2108 003 |Fvh NUT IR 1 |M8Z%E
22 5332 4068 000 |h"A277vy ABSORBER |/ o 1

CMX224 —52— 2011/June



	MENU BACK: 
	NEXT: 


